DF110GKBZE4 H 3 B

DF110GKB PARTSLIST

FOREWORD

When you are going to order parts you may take this booklet as
reference but any differences please take the reality on vehicle as
standard. To find out the name, Item

code or fitment you may check in the illustration with the size and
appearance .Then with the no. in the illustration you will find out the
name, item code and quantity.

There will no notice to you ahead of any change of the information in




&l HIHES.

;8§28 Engine Carburetor Muffler

a,
Jid (i 4 EAD S s B
NO Code name Chinese Description Q ty
1 01010005 RENL engine 1
9 01030018 hgs (FahXID) Carburator 1
3 02010077 REELEERGH Adjusting shaft 1
4 01990001 TIRANREE Twice adding air 1
5 01050006 THE s Muffler 1
6 01990024 AR Asbestos pad 1
7 02010078 T 7 e i SR Muffler Fixing plate 1
8 01040004 bt Air clearner 1
9 12010020 MeL+£F10 Steel Clip 10 2
10 06990067 R G Off-Gas line 1
11 06990001 TR e Secondary Filter 1
12 12010007 T 8.5 Fuel Pipe Clip 8.5 2

#2m




SELLERH ©

YLINDER HEAD ASSY

lid ) B A K ED N B A
NO. Code name Chinese Description Q ty
1 2310060101  |706L3% /47 e Bei2 M6 X 110 |BOLT M6X 110 1
2 231006-0102 |GB16674/NELEZ M6 X 20 |BOLT M6 X 20 2
3 231006-0103 |70%3#4FE6. 5X 1X12  WASHER 6.5X1X 12 1
4 231006-0104 |C100-2# < #il kA4 #i 4l & [RIGHT COVER, CYLINDER HEAD 1
5 231006-0105 | HIkHS DXL AZBM6 X 32 [ BOLT M6 X 32 2
6 2310060106 |CLO0KAEZEERAF (ATTC) |SPARK PLUG 1
7 231006-0107 |Cl10-1#54 k414 (g ikite) |CYLINDER HEAD  ASSY 1
8 231006-0108 |70 <110 E29. 6X3.2 |0-RING 29.6X 3. 2 1
9 231006-0109 |70 =1 T=E o5 (M ALFl4k) |COVER, VALVE CHAMBER 1
10 | 231006-0110 |C100-28SHI3LA 5 LEFT COVER, CYLINDER HEAD 1
11 | 231006-0111 |C100/4Tk k26 (W Hstitk) [UPPER COVER, CYLINDER HEAD 1
12 | 231006-0112 |GL3k2k#E 7. 3x2.5X14 |WASHER 7.3X2.5X 14 3
13 | 231006-0113 |C100%T 3k i 55 JEREHREM6 |INUT M6 4
14 | 2310060114 |GB57834ZHEM6 X 25 BOLT M6 X 25 4
15 | 231006-0115 |90Di=4% (JQ-4) INLET PIPE 1
16 | 231006-0116 |34/ 7. 3X2.5X 14 |WASHER 7.3 X2.5X 14 1

Pzt

530




SEL{AERE  CYLINDER ASSEMBLY

il

AN

-=—fi—CO0

40 i>15
| Qe i

, I 15 14

1 2
i 5 h % R E A = Ay
NO. Code name Chinese Description Q tyl ¥ $
1 2310060201 |70/ 4129, 5 BUSH 9.5 1
2 931006-0202 |70% a5 68X 10.8X1.5 |RECTANGLE RING 8X10.8X 1.5 1
3 231006-0203 |C100%E7448X14X7  |PIN 8X14X7 9
4 231006-0204 |T0MiE#E B 0 14x18.2X2.5 |RECTANGLE RING 14X 18.2X2.5 | 1
5 231006-0205 |C110RHL L H A A |GASKET ASSY, CYLINDER HEAD 1
6 231006-0206 |GB16674/)N 2 442M6 X 16 |BOLT M6 X 16 1
7 231006-0207 |70 k£ [E & % (22 19%%) |CLIP, HIGH VOLTAGE WIRE 1
8 231006-0208 |TOGLARFH A FEME X 23 |BOLT M6 X 23 2
9 231006-0209 |ClI0R G Bk uk®) |CYLINDER BLOCK ASSEMBLY 1
10 | 2310060210 |C110%E% S F%414 (45) |GUIDE CHAIN ROLLER SET 1
11 | 231006-0211 |705 F4ymsamEs. 5 1. 5% 14 WASHER 8. 5X 1.5X 14 1
12 | 2310060212 |705 [AEH4% (C2A%%) |GUIDE CHAIN ROLLER PIN 1
13 | 231006-0213 |70ME/m &5 & 11.5x16%2.5 RECTANGLE RING 11.5X16X2.5 | 1
14 | 2310060214 |CLIOSHLAARLLER GASKET, CYLINDER BLOCK 1
15 | 231006-0215 |#sftkidEsefaisx2x7  [PIN 8X 12X 7 2




Ao S A

VALVE MECHAN|SM

®o—]—e

[
©

06—

» b ””\

L “
125
0—24

(.u'mmmm'm'h e

10 11 23 22 2]. 19

A\ b wéo
HQQ}M

lid ) B A K ED N = A
NO. Code name Chinese Description Q ty
1 | 231006-0301 |70 RI18k VALVE COTTER 4
2 | 231006-0302 |70 EE (1) SPRING SEAT 9
5 231006-0305 |70-3# <[ JAFP#IELL A | INNER SPRING, ASSY 2
6 231006-0306 | 7043 E24H & SEAL, VALVE STEM 2
7 231006-0307 |70t <17 INLET VALVE 1
8 231006-0308 |7T0HE 1] EXHAUST VALVE 1
12 | 231006-0312 |70 1HEHAE ROCKER ARM ASSEMBLY, VALVE 2
13 | 231006-0313 |70 1 1HRE il ROCKER SHAFT 2
14 | 231006-0314 | ™éehtitt GA&16003. 16002) GAMP SHAFT COMP 1
15 | 231006-0315 |701ER M\shEEse TIMING DRIVEN SPROCKET 1
16 | 231006-0316 |70IER}HFEACIEFEME5 X 12 |BOLT M5X 12 3
17 | 231006-0317 |708E465k BB H A& CHAIN ADJUSTING SET 1
18 | 231006-0318 |7TOFESL 5K B Odh AXLE, TENSIONER LEVER 1
19 | 231006-0319 |708ESTKEAAHE CHAIN TYHT SET 1
20 | 231006-0320 |7T0¥EZkIKERAS LIFTER ASSY 1
21 | 231006-0321 |70%EZ% 7K EAT 5 SPRING 1
29 | 931006-0322 |#EHiZgEssE 14, 5% 1.5%20 [WASHER 14. 5X1.5X20 1
23 | 231006-0323 |70%5:H2ZEM14X 1.5  |SEALING PLUG M14X1.5 1
24 | 231006-0324 |HKFFFIEMEHEG 2X1.5X 13 WASHER 6. 2X 1. 5X 13 1
25 | 231006-0325 |GB16674 K#HHEFEM6 X 18 BOLT M6 X 18 1
26 | 231006-0326 |CLO0IER 552524 (84) |SPROKET CHAIN 1

#5650




£ phimfE RIGHT CRANKCASE COVER

43

7

i e D ED S Bl A
NO. Code name Chinese Description Q ty
1 231006-0401 |CLOONLIM R 4H4& OIL RULER ASSY 1
2 231006-0402 |CG1258 Ly RO 18 X 3|0-RING 18 X3 1
3 231006-0403 |GB61704ZKRIMS (F9%%)  NUT 8 1
4 | 231006-0404 |GB97. 13:E8 (H%E) WASHER 8 1
5 231006-0405 | B & asiATri220/K 8 X 1.8 | 0-RING 8X 1.8 1
6 2310060406 |Z100E & 75 1 1788 4£M8 |BOLT M8 1
7 231006-0407 2100 A 25 Fe 414 1|CAM PLATE ASSEMBLY 1, CLUTCH

9 231006-0408 210047 ithéh4si =5 ( 8801) |COVER COMP. RIGHT CRANKCASE 1
8 231006-0409 |GB16674/NEL#ZFEM6 X 40 BOLT M6X 40 5
10 | 231006-0410 |Z100E & #3541 52 CAM PLATE ASSEMBLY 2, CLUTCH | 1
11 | 231006-0411 |70E(I4H8X12X6.3  |PIN 8X12X6. 3 2

Pzt

56 0




Z-phimfEzs LEFT CRANKCASE COVER

0 ﬂ/6
= |

i ] 4 R DA o Ay
NO. Code name Chinese Description Q ty

1 231006-0411 |7TOENIAY8X12X6.3  |PIN 8X12X6.3 2

2 231006-0501 |4 Bi#4E T o5 (64% 8801) |FRONT PART, L.CRANKCASE COVER 1

3 231006-0502 | A HifhAf )55 ( 8801)  |BACK PART, L.CRANKCASE COVER | 1

4 231006-0503 |GB16674/NELZEAEM6 X 28 |BOLT M6 X 28 2

5 231006-0504 |GB16674/NEL#ZAEM6 X 50 BOLT M6 X 50 1

6 231006-0505 |GB16674/NELEAEM6 X 32 [BOLT M6 X 32 2

7 2310060506 |GB16674/NEL#ZEAEME X 70 [BOLT M6 X 70

TR




BEAEE S CLUTCH ASSY

i ] 4 R DA o Ay
NO. Code name Chinese Description Q'ty
A 231006-0600 | %A 28 5k Clutch ASSY 1
1 231006-0601 |Z125-285 & 4 L5 414F |DRIVE PLATE  COMP 1
2 231006-0602 |Z100ES & a3 0¥ E  |ALIGNING SLIDING BUSH 1
3 2310060603 |Z125-2#E5 & 42 f%E  |CLUTCH DASH POT SLIPCOVER 3
4 231006-0604 |Z125-28E5 & #5 EAR41 & |CLUTCH TOP PLATE 1
5 231006-0605 |Z100& A 25 MBI EESE i~ |OUTER FRICTION DISK A 2
6 2310060606 |Z100E5 & #8 EBIEE# T DRIVE FRICTION DISK 1
7 2310060607 |Z100E5 448 P44 |CLUTCH BELOW PLATE 1
8 231006-0608 |70 & 2544 &l ELASTIC CHECK RING 1
9 231006-0609 |Z100E5 & #8 Ze 3% i |[SHOCK ABSORBER PLATE 1
10 | 231006-0610 |GB894. 14445 CIRCLIP 45 1
11 | 231006-0611 |70 5hik B+ & SLEEVE 1
12 | 231006-0612 |Hhz (6000) BEARING (6000) 4
13 | 231006-0613 |GB819. 2H2%TM5 X 12 (F4%%) |[SCREW M5 X 12 1
14 | 231006-0614 |Z100E & %8 i i END COVER, CLUTCH 1
15 | 231006-0615 |708& 2 XigH} LOCK NUT, CLUTCH 1
16 | 231006-0616 |70 & #efif 4 DISH WASHER, CLUTCH 1
17 | 231006-0617 |Z100E & %5 i in 2 5f 4 |GASKET, END COVER 1
18 | 231006-0618 | 70T Hliiki%e &l CIRCLIP 1
19 | 231006-0619 |Z100M\ Bk & DRIVEN GEAR COMP 1
20 | 231006-0620 |Z100=EZ)th PRIMARY DRIVE GEAR 1
2] | 231006-0621 Z100E& kit ahE AXLE SLEEVE 1

H 8 M




HUHMZR SR 0IL _PUMP

5
4

T a2 D A N AEEEN RN
NO. Code name Chinese Description ty

1 | 231006-0701 |CLOOMLIHZE #if: OIL PUMP ASSY 1

2 231006-0702 |7ONLIMZEAEShE %5 404 |HUB DUMP CHAIN SPROCKET, OIL PUMP| 1

3 231006-0703 |70MLIMZE Sk b E BUSH, SPROCKET 1

4 231006-0704 |7TONLydd JEMI2H & STRAINER, OIL. FILTER 1

9 m




A HRAHEE

RIGHT CRANKCASE

7 5 B &R g %4 R = FAAY
NO. Code name Chinese Description Q ty

1 231006-0901  |%h7& (6201) BEARING (6201) 1

2 231006-0803 %7k (6203) BEARING (6203) 1

3 231006-0902 |SD11045 4404 RIGHT CRANKCASE BLOCK 1

4 231006-0903  |C100-ET X2 M8 (195. 5mm)  |CYLINDER STUD BOLT B 2

5 231006-0904  |Jiciie 2e42 358 12. 4 X 2% 20 |WASHER 12. 4 X 2 X 20 1

6 231006—0905 |CG125DJIMMEZE (22 (9%¥%) OIL DRAIN PLUG 1

010 7




BhAAZEFT 2RE/SEZE CRANKSHAFT CONNECT ING-ROD ASSY/PISTON

10 —
I 4 6
9
AN <
\ I
2 7 :
C
p— [ |
0 I\\
C 7
|52 T = DS A o FA)
NO. Code name Chinese Description Qty|l¥
1
i 2310061001 |GY6VEZEIA LK (110CC)  |PISTON RING COMP 1
4
5 231006-1005 |707EZEAS 14 8] CHECK RING, PISTON PIN 2
6 231006-1006 |L110y5%E PISTON 1
7 231006-1007 |L1103EFERY PIN PISTON 1
A 231006-A 100 HH 5 ZE AT B % CONNECTING ROD COMP 1
8 231006-1008 |17 (6304) BEARING (6304) 2
9 231006-1009 120 gh M 4H5 CONNECTING ROD COMP 3 1
10 70} [ E84 X 12. 5 SEMICIRCULAR KEY 1

o110




&

3hZH & TRANSMISSION MAIN, COUNTER SHAFT

/2

e | .
3 d
4
¥ 5 O % R A B Ay
NO. Code name Chinese Description Q ty
1 231006-1101 |SD110-1#F#hH & MAIN SHAFT, TRANSMISSION
231006-1101 | 3+1FEHIHE MAIN SHAFT, TRANSMISSION

231006-1102

SD110-1#5 %20 A (115mm)

COUTERSHAFT TRANSMISSION

231006-1103

C100F Bh %% (428. 13)

DRIVE SPROCKET

231006-1104

GB5783MZ#M6 X 10 (F14%)

BOLT M6X10

Ol > (WO DD

231006-1105

T0E B HERE B E AR

FIXING PLATE, DRIVE SPROCKET

— DN [ |

114154414 IDLER SETUP

%012 01




o

6}
+—d /
/9
| [
J\/J O
1 ( )

|52 5 A ¥ L A B B
NO. Code name Chinese Description Q ty
1 231006-1201 |GB57832 kM6 X 20 (F14%) |BOLT M6 X 20 2
2 231006-0403 |GB6170#AEEMS (%) NUT 8 1
3 231006-1202 |14 e 44 s, 5% 0. 8% 20 WASHER 8. 5X 0. 8 X 20 1
4 231006-1203  |SD1 108437 $4 4 FIXING PLATE 1
5 231006-1204  |SD11013IRY s 555 5 PIVOT, REVERSE GEAR IDLER WHEEL | 1
6 231006-1205 |GB893. 14 +4E 26 CIRCLIP 26 2
7 231006-0612 |%#7K (6000) BEARING (6000) 1
8 231006-1206  |SD110f3R4 5% REVERS IDLER 1
9 231006-1207  |fEIR4HEEEHAE 10X 1X 16 [WASHER 10X 1X 16 1
10 | 231006-1208 |GB894. 144& 10 CIRCLIP 10 1
11 | 231006-1209 |70f31kY5E 7448 X 8 PIN 8X8 1

7|‘R\

I 1HE 4 GEARSHIFT MECHANISM

513




7
¥ 5 R A 7 A K Ay
NO. Code name Chinese Description Q ty
1F19)  231006-1301 |SD1107ZIH & 44 (f8]44) |GEARSHIFT DRUM COMP 1
231006-1301 |3+1AF gl F (f8144)  |GEARSHIFT DRUM COMP 1
2 231006-1302 |70 R4 %% 52 A7 #2428 X 11 |BOLT, RETURN SPRINGN FIXING 8X11 | 1
3 231006-1303 |SLI0EMRA S LOCATING PLATE ASSY 1
4 231006-1304 |CLOOE 7R B 35 SPRING , LOCATING PLATE 1
5 231006—1305  |Z100% k248 B AR 4 & (PUA49E3F) |LIMIT SCREW 1
6 | 231006-1306 |#ek4E e (260m PURSGEFRRY) (GEARSHIFT LEVER COMP 1
7 231006-1307 |#4ELRLE R A (3+1)  |GEARSHIFT SWITCH LAMP 1
8 2310061308 |GB8234E4TM6 X 12 (F14E) |SCREW M6 X 12 1
10 | 231006-1310 |CLOORYBLFF [ 52 (KFE4R)  |GEARSHIFT SWITCH PRESSING PLATE| 1
11 | 231006-1311 |Z100E & #3524 &  |CONTROLLING ARM ASSEMBLY, CLUTCH 1
12 | 231006-1312 |Hukyiegh e s 1
13 | 231006-1313 |Z100E & #% M%etk4l& |CAM PLATE ASSEMBLY, CLUTCH 1

FAEHL 2 X _MAGNETO COMP

%14




f - . '\‘ '.\ 4
. oy | 8
/i 1
,= |
g—} - /J ?
- %
3]
b
52 5 o 4 R R/ A =<y B
NO. Code name Chinese Description Q ty
1 231006-1401 |#beamAka 4 V8280  |STARTING CLUTCH BODY 1
2 231006-1402 HEHEMNIEE T4 A (12V6H%) |[ROTOR ASSY, MAGNETO 1
3 231006-1403 |GB70. 1424TM8 X 15 (E4%) |SCREW M8 X 15 3
4 231006-1404 Wi E A evelzEpscim)  ISTATOR ASSY, MAGNETO 1
5 231006-1405  |70HEHMLIEEE G2 H%E)  INUT 1
6 231006-1406 |GB16674/NELHZ#EM6 X 18 BOLT M6X 18 2
7 231006-1407 |GB578342 kM5 X 12 (F1%E) |BOLT M5X 12 2
8 231006-1408 |C100%4 B2k 92 FIXING PLATE, MAGNETO CABLE 1
9 231006-0206 |GB16674/NLHEAM6 X 16 BOLT M6 X 16 1

B 2 Eh##8 ELECTR

|C STARTING MECHANISM

015 7




g = D 2 e B fr
NO. Code name Chinese Description Q ty
1 231006-0504 |GB16674/NELHZFEM6 X 50 BOLT M6 X 50 3
2 231006-1501  |JS B HHLERME ( XWZL:220) |STARTING MOTOR ASSY 1
3 231006-1502  |JEahHHLOME B EE52. 5X2 |0-RING 52. 5X 2 1
4 231006-1503 |C100JE LML/ NEEH | SPROCKET 1
5 231006-1504  |S125Dj5 & 414 (629 |STARTING MOTOR DRIVE CHAIN 1
6 231006-1505 |C100%E 4% S W 4H & ASSEMBLY, GUIDE PLATE 1
7 231006-1506 |C100%E 2637 Wi 4H & ASSEMBLY, CHAIN PROTECT PLATE 1
8 231006-1507 |GB894. 134 & 11 CIRCLIP 11 1
9 231006-1508 |GB578312#eM6 X 12 (FH%%) |BOLT M6 X 12 1
10 | 231006-1509 |C100J5#hEE%e ikl |PLATE, START CLUTCH 1
11 | 231006-1510 |70%E T-#L0FFE 6. 5% 1. 8|0-RING 6.5X 1.8 2
12 | 231006-1511 |CLOOKS 2% 2 12 DISK INSULATOR 1
13 2310061512 |C100B& £ 0JZE 106. 8 X 2|0-RING 106. 8 X 2 1
14 | 231006-1513 |CL1OOR% 4% DISK INSULATOR 1
15 231006-1514 |C1005%E FHmE30x42X4.5|01L SEAL 30X 42X 4.5 1
16 231006-1515 |GB819. 1424TM6 X 16 (F14¥%) |SCREW M6 X 16 2
17 | 231006-1516 |C100-7#)5 h KEEHE2H1F PLATE GEAR ASSY 1
18 | 231006-1517 |Cl00-7#J55h KEEHE2H & |PLATE GEAR ASSY 1
19 | 231006-1518 |C100%BE4E7HIT19X 30X 5|0IL SEAL 19X30X5 1

R,

PR GASKET .

Anti—heat gasket

%016 T




8

ik 5 PSR EEER B Ly
NO. Code name Chinese Description Q ty
1 | 231006-1601 |7 A 35 405 Front Cover Gasket (L.) 1
2 | 231006-1602 | fiHiA4RE Right Block Gasket 1

3 | 231006-1603 |TAHALRE Middle Block Gasket 1

4 231006-1604 LSk 2= ] 4% £ Cylinder Head Gasket (L.) 1
5 231006-0214 |110 S HTAAR 4L 110cc Cylinder Block Gasket(Aluminium) | 1

6 231006-0205 |110K G k%8B 3424 |110cc Cylinder Head Gasket Assy (Aluminium) 1

7 | 231006-1605 |@LkAT{M4LE Cylinder Head Gasket(R.) 1

8 231006-1606 |l 3k i 4G4 Cylinder Head Cover Gasket 1

9 | 231006-1607 |@#EE LI Intake Manifold Gasket 1

ZEZ, FHEZE Frame and Engine carrier

817 W




b S

|

1
i 5 RS EEER G Ay
NO Code name Chinese Description Qty|¥
1 0201-110CKB |42 Frame 1
2 02011077 FE3ER R B Battery Fixture 1
3 07010104  |J5IRE Rear Shock 2
4 02011076 Ja L3R Engine Carrier 1
5 07990012 RS Bushing & 23% & 10%35 2

HRZE ROLL BAR

%018 T




N
&0
TN

i 5 R A ¢ gL %R o FAy
NO Code name Chinese Description Q ty

1 02011069 A28 A Side Roll Bar LH 1

2 02011070 245 Side Roll Bar RH 1

3 02011065 iy Roll Bar LH 2

4 02011066 R Roll Bar RH 1

5 02011071 Ja tZe Rear Roll Bar 1

6 02011067  |HZLERE HIEKD Roll Bar connection 1

7 02011068 WIZRERE (55D Roll Bar connection 1

48 [o) % Steering system

019 7




¥ ] P & 3 44 R B LSy
NO Code name Chinese Description Q ty
1 02030018 |Jj[alfE (/. i i) Steering Wheel 1
2 02030218 J7 Tl ] 5 fil Steering Wheel Fixture 1
3 12030021 6903%h 7K Bearing (6903) 2
4 12020008 | FREE kBT R 5 10%22%6 Steel Dust cover 10%22%6 8
5 02011078 | Jj [k [F i€ S 48 Gimbal L: 420mm 1
6 02011073 | EBE4MF Upper Swing arm 2
7 02030216 GIEEFEKa Front steering angel (RH) 1
8 02030217 it CEl. #EL)  |Steering rod w/ balljoint 2
9 12060015 Rk Ball Joint 2
10 190373 1) HAFL 1 160mm Steering rod 2
11 02030219 J7 L Steering machine 1
12 02030215 |Hi%% M Front steering angel (RH) 1
13 02011075 NEEHMA A Lower swing arm (RH) 1
14 02011074 | NRREHAME Lower swing arm (LH) 1
15 07010103 FIRETS Front Shock 2
16 02030015 J7 ANLERR Steering Machine Cover 2
17 12050003  ‘HhiFH-REFLT Circlip 17 1

PER, #8235 Pedal and Gearshift

020 T




=

e T

16
15

¥ 5 PSS JE L KR = LSy
NO Code name Chinese Description Q ty
1 02010815 VT s AR 2 A4 Accelerator Pedal 1

2 02010816 I ZE s b 2H A Brake Pedal 1
3 06990015 RV R B AR B T Brake Pedal Shoe 2
4 07020025 VT s AR I Accelerator Pedal Torsional Spring | 1

5 07020026 TR B b Brake Pedal Torsional Spring 1
6 02010324 WA A E Accelerator Rod neck Bush 1
7 02010326 RN+ E Brake Rod neck Bush 1
8 08020198 T2k Throttle Cable 1
9 07020007 MZETF R hr 5 Brake Switch Spring 1
10 06990063 B3 End Cap 1
11 02010830 FHlas Handbrake 1
12 02011081 AR PG F Shift Rocker Arm Assy 1
13 02011080 | AR AT [l E e 1
14 08020215 ik Gear Shift Cable 2
15 02011079 | ZFRYFF4LAF shift-level Assy 1
16 06990017 FRIFFER L Hand brake ball joint 1

SHFE Fuel Tank

21 W




r'S
R

- b

Y
Q@ O
¥ i RS S HE L)
NO Code name Chinese Description Q ty
1 05030050 |74 Oil tank 1
2
3 05050011  yh#f = Oil Tank Cap 1
4
5 10060003 WFE % Fuel Switch/Pet Cock 1
6 06020082 IR E6%20%3 Rubber Washer 6*20*3 4
7 06990001 Y Supit Secondary filter 1
8 12010007 8. 5 Fuel pipe Clip 8.5mm 4
9 06030002  JKiHI“E4. 5%8.5 Fuel pipe 4.5*8.5 50cm

#ha., $WE Tire and Rims

522 T




¥ ] GRS g % R LIS Ay
NO Code name Chinese Description Q ty

1 190016 I8 valve spigot 4

2 06010049  |#2Ji513%5. 006 Tire 13*5.00-6 4

3 02040166 A% %%6-3. 25 Front Rim 6-3.25 2

4 12030049 47K 6201 Bearing (6201) 2

5 02040167 J5##56-3. 25 Rear Rim 6-3.25 2

6 12020001 (K ##%Ri2h %43 |Rubber Dust cover 43 4

5 12030013 %#7K6202 Bearing (6202) 2

J5%H Rear Transmmison

023 T




J¥ 5 DS A = LN
NO Code name Chinese Description Q ty
1 T 443, 0%40 Pin 3.0*40 2

2 FHHERZELEM16 slotted nut M16 2
3 12020007 L gt 2 o R Tire Dust Cover 2
4 02040011 R key board 1
5 04020003 BRI disc brake 160mm 1
6 02040168  |J=4h Rear axle 1
A 02040170 Ty 7 R 2H A4 Bearing Seat 2
7 12040017 |i3f40428%7 Oil Seal 40*28*7 2
8 02040174 Bl 7K A bearing pedestal 2
9 12030015 47K 6205 Bearing (6205) 2
B 02040169 R RE B 2R mE A dust cover of the bearing pedestal 2
10 02040173 A RER 2k dust cover of the bearing pedestal 2
11 12040016 |y3f40%25%7 Oil seal 40*25*7 2
12 02040171 4542054 Chain 420-54 1

e, FFx. B4 Electrical componets and switches

%24 T




JT7 = D 9 4 R B B
NO Code name Chinese Description Q ty
1 03030580 NE2 Instrument board 1

2 10010010 KAT T Switch headlight 1
3 10010012 JB s Switch electric start 1
4 10010089 Y SIS Kill switch 1
5

6 01020021  |4kHi3e relay 1

7 01020010 AN coil,comp,ignition 1
8 01020052 ks spark unit 1

9 08010075 FHS Master cable 1
10 10990002 HL IR YTX5A-BS battery 12V5A 1
11 10080009 GARENENEW Lock 1
12 01020018 Bm ey (GY6/8Z%Asii) |Rectifier (GY6/8) 1
13 09040004 | =R Top lights 2
14 10990070 By 15 2% Anti-theft device 1

Xl Disc Brake System

25 T




¥ (i ] D P s B
NO Code name Chinese Description Q ty

A 04010068 T A S K Brake ASSY 1

1 190038 ERIT 125 M52 125 Master cylinder 1

2 190356 Hr 5 B [ yh AL Brake Fluid Cup 1

3 190171 AGIO0FIZESE (A %) |Brake caliper AG100 1

4 190024 WETTF (e R)  |Pedal Pin M8*75 1

5 190009 F1SABEYE Brake Pad F18A 1%

6 12990004 T A AT 2 ) Thread Clip 3

7 190358 2 1750mm Brake Fluid Pipe 1

ARFR . 24 Seat, Belt

026 T




3
i B 5 b A K EID SN B Ay
NO Code name Chinese Description Q ty
1 05020012 o Seat Belt 14
2 05010052 A Seat 1
3 05020020  |AR#IEHL Seat Rail 14
4 06990007 2245 SR Rubber cover 1R

FEZET E Tools

Kit

27T W




¥ ] P & 3 44 R B i
NO Code name Chinese Description Q ty

A bEZE TR Tools 1

1 16010005 O F12-14 Open spanner(12-14) 1

2 16010004 H 04 F8-10 Open spanner(8-10) 1

3 16010006 X W 22 T ) Dual-purpose screwdriver 1

4 16010007 KAt FEEHS=16 Spark plug box spanner(S=17) 1

5 16010002 W 7N A 3 F-6mm Socket head screw wrench(6mm) 1

6 16010001 7S 37 TF5mm Socket head screw wrench(5mm) 1

28 T




